

FUGRO TECHNICAL SERVICES LIMITED

MateriaLab Division,
 Fugro Development Centre,
 5 Lok Yi Street, 17 M.S. Castle Peak Road,
 Tai Lam, Tuen Mun, N.T., Hong Kong.

Tel : +852-2450 8233
 Fax : +852-2450 6138
 E-mail : matlab@fugro.com.hk
 Website : www.materialab.com.hk

MateriaLab

Client Ref. : --
 Report No. : 102752ST100621(3)

Page 1 of 1

REPORT ON DETERMINATION OF RESISTANCE TO SURFACE WEAR FOR HIGH-PRESSURE DECORATIVE LAMINATES

Information Supplied by Client

Client : Sois Mendinni Group
 Project : Testing of HPL
 Sample Description : Sois Mendinni Laminate

Laboratory Information

Lab. Sample I.D. : SU100129/1-3
 Test Location : Panyu Laboratory of MateriaLab.
 Address of Test Location : Jin Ke Ecological Park, Nancun, Panyu, Guangzhou, Guangdong Province, PRC
 Date Received : 14 October 2010
 Date Test Started : 29 October 2010
 Date Test Completed : 01 November 2010
 Test Method : BS EN 438-2 : 2005, Clause 10

Test Results

Lab. Sample I.D.	Initial Wear Point (IP)	Average	Final Wear Point (FP)	Wear Resistance
SU100129/1	875	850	1250	1050
SU100129/2	850		1200	1025
SU100129/3	825		1125	988
			Average	1000

Remark : The test results relate only to the samples tested.

Checked By :  Date : 23/12/2010 Certified By :  Date : 23/12/2010
 Chan Chun Wai Ivan
 Manager (Product Testing Laboratory)